
12.10.2018.

-

Fiber Tech composiTe pvT.LTd.

GRATING LOAD TEST REPORT

Test report no

PO.NO.

22/17-18

-

Date of Test

CLIENT

75 161 250 315 425 515 690 REMARKS

1580 2.42 3.41 3.96 4.62 5.45 6.31 7.90

Total Qty

Test Piece Size

MOULDED

-

(W)1000 X (L)1000MM

ATM

Product

Job No.

Product size

Specification

Test sample

Test Condition

FRP MOULDED GRATING

SAMPLE

H -30MM

MESH - 38 X 38MM

1 1
YES

Division

MOC

Sample No.

Clamping

ISOPHTHALIC 

Section Height 30mm (Mesh : 38 x 38mm)

Clear 
Span

Δ U = Deflection in mm at uniform Load 

Load

Δ U  1580 2.42 3.41 3.96 4.62 5.45 6.31 7.90Δ U  
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LOAD Vs DEFLECTION

Series1

Specific Requirement : Nil
Remarks / Note:

CHECKED BY : APPROVED BY :
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0 75 161 250 315 425 515 690

LOAD IN KG.


